
Reality Check: Is stricter
PFAS regulation a
health win?
Health impact assessment of PFAS removal
using granular activated carbon filtration

Parvathi Suresh Nair





Reality Check: Is stricter
PFAS regulation a health

win?
Health impact assessment of PFAS removal using

granular activated carbon filtration

Final Thesis Report

by

Parvathi Suresh Nair

Thesis committee:
Main Supervisor: Dr. Sanne Smith
Committee Supervisors : Dr. Émile Sylvestre

Dr. Mar Palmeros Parada
Prof. dr. ir Jan Peter van der Hoek

Company Advisor: Anne Marieke Motelica
Graduation Date: 23 September,2024
Student Number: 5840414

Cover: Image taken from https://www.pexels.com/photo/close-up-photo-of-water-1350197/
[...]
11 Perfluoropentanoic acid PFPeA 0.05
12 Perfluorohexanoic acid PFHxA 0.01
13 Perfluoroheptanoic acid PFHpA 1
14 Perfluorooctanoic acid PFOA 1
15 Perfluorononanoic acid PFNA 10
16 Perfluorodecanoic acid PFDA 10
17 Perfluoroundecanoic acid PFUnDA 4
18 Perfluorododecanoic acid PFDoDA 3
19 Perfluorotridecanoic acid PFTrDA 3
20 2,3,3,3-tetrafluor-2-(heptafluoropropoxy)propionic acid GenX 0.06
21 Ammonium 4,8-dioxa-3H-perfluornonanoate ADONA 0.03
22 1H,1H,2H,2H-perfluorooctanol 6:2 FTOH 0.02
23 1H,1H,2H,2H-perfluorocarbonol 8:2 FTOH 0.04

Table 1.1 includes all RPFs known to date that can be used for testing drinking water samples. For
PFAS where RPFs cannot be directly derived due to insufficient data, RIVM extrapolates from related
PFAS data to estimate the likely potency range, adopting the highest value for protective purposes.
Branched PFAS, for which toxic potency data are scarce, are assumed to have equal potency to their lin-
ear counterparts, using the same RPF. Updates to the list of RPFs are anticipated as new data becomes
available or if revisions are warranted based on emerging information [12].



1.2. Human health risk assessment 8

Many PFAS in the environment lack RPFs due to a lack of liver toxicity data. Some of these substances
degrade over time, transforming into other PFAS. For instance, perfluorooctane sulfonamide (PFOSA)
degrades to form PFOS as a degradation product [17].

In addition to deriving an indicative drinking water guidance value, RIVM also made an indicative
calculation of total exposure to the EFSA-4 from food and drinking water in the Netherlands. The total
weekly intake of EFSA via food and drinking water combined in the Netherlands exceeds the EFSA-derived
health threshold [17].

The contribution from food is greater than from drinking water, it is estimated that the average Dutch
person ingests about 2% of EFSA-4 through drinking water if produced from groundwater and 17% if
produced from surface water. In both cases, it is less than the 20% that is assumed in the derivation of
the drinking water limits. This varies per person and location in the Netherlands, depending on individual
consumption patterns and concentration of PFAS in local drinking water [17].

1.2. Human health risk assessment
DALYs are a temporal indicator which is the sum of the years lost due to premature mortality and the years
of healthy life lost due to a disability caused by a specific disease in a population. Simply put, one DALY
indicates the loss of one whole year of health [22].

DALY can be calculated using the formula given below:

DALY = Y LD + Y LL (1.1)

where YLD is the years lived with disability and YLL is years of life lost prematurely due to the disease
[22].

The equations for YLD and YLL and how they are used for calculation will be explained in Section 2.1.
The life expectancy in the Netherlands in 2023 was 82.78 years which was used to do the calculations in
the methodology. These equations will be used to calculate the DALYs for Diphtheria, Hib and Tetanus
in the methodology. DALY is a health indicator that can be used in policy-related discussions [23]. It is a
more comprehensive and standardised indicator that different organisations can use to compare several
datasets.

Earlier Research quantifying health effects in DALYs
The study ”Estimating the Burden of Disease Due to Lead, PFAS, Phthalates, Cadmium, Pyrethroids, and
Bisphenol A Using HBM4EU Data [9]” uses biomonitoring data to estimate the DALYs associated with
exposure to PFAS and other environmental pollutants. The application of biomonitoring data to estimate
the disease burden helps contextualize the potential health effects of PFAS at a broader scale, providing
a benchmark for comparing the health impacts which has been used in this thesis.

There are some indications of an effect of PFOA exposure on the kidneys resulting in increased uric
acid concentrations in blood which may influence blood pressure [9]. According to the EFSA, there is no
clear association between exposure to PFOS and PFOA and cardiovascular effects such as hypertension.
However, the data in Table 1.2, based on research from Belgium, is assumed to be similar to data that
would be available from the Netherlands due to similar lifestyles and contamination levels [9].

Table 1.2: DALYs per 1,000,000 persons due to exposure to PFOA and PFOS in Belgium in 2021, as
found by Plass et al [9]

Central Estimate Lower Estimate Higher Estimate

PFOA Hypertension 89 28 158
Small gestational age and IQ loss 284 0 553

PFOS Hospitalization due to lower respiratory infections 8 2 12
Total 381 30 723

This was the first step taken to analyze the problem based on the limited research linking PFAS expo-
sure to human health. The diseases that have been linked to PFAS exposure in this study have limited
scientific backing. They are just associated risks that may occur due to PFAS exposure.



1.3. Waternet 9

DALYs from the National Immunization Report
In trying to understand the development of the EFSA and RIVM guidelines for PFAS contamination in
drinking water, it was found that the guidelines were based on preventing a lower antibody response to
Diphtheria, Tetanus, and Hib. This concept is used in the research to identify the DALYs related to PFAS
exposure moving forward.

Figure 1.2: The link between the RIVM guideline to the three diseases used in the methodology of this
research.

Vaccination of a large part of the population of the Netherlands against Diphtheria and Tetanus was
introduced in 1952. Since December 2008, Hib has also been included in the vaccine program [24].

The RIVM maintains extensive records on mortality and hospitalisation cases caused by these dis-
eases, documented annually in The National Immunization Report in the Netherlands [24] as mentioned
in Appendix A.

1.3. Waternet
Waternet is a water company in charge of water management for the city of Amsterdam and is the regional
water authority of Amstel, Gooi, and Vecht. [25]. The company provides the city of Amsterdam and
some surrounding municipalities with drinking water (95 million m3/year), of which 70% is produced at
the Leiduin drinking water treatment plant [26] on which the case study for this research is conducted.
Waternet estimates 141 L per person per day (L/p/d) consumption in Amsterdam; 9% higher than the
national average of 128 L/p/d [27].

The company initially supplied drinking water from groundwater from dunes west of Amsterdam, which
was extracted and provided after treatment. When the lowering of groundwater tables was confirmed, the
dunes were recharged with pretreated water from the River Rhine over 55 km to maintain the hydrological
balance in the dunes [28].

The water, extracted from the dunes, is treated in the Leiduin plant. With an annual production
capacity of 70 million m3, this surface water treatment plant focuses on removing organics, hardness,
pathogens, micropollutants, pesticides and nutrients. In The Netherlands, chlorine disinfection treatment
is no longer acceptable because of the formation of disinfection by-products caused by chlorine and or-
ganics. Therefore, the pretreatment is carried out in Niuewgein, using River Rhine water and coagula-
tion/sedimentation/filtration. Then this water is transported to the dune area west of Amsterdam for arti-
ficial recharge. The post-treatment process after aquifer recharge in the dune area consists of aeration,
rapid sand filtration (RSF), ozonation (O3), softening, granular activated carbon (GAC) filtration and slow
sand filtration (SSF). The backwash water from the rapid sand and carbon filters is treated and returned
to the aeration [28]. The flow chart is shown in the figure given below:



1.3. Waternet 10

Figure 1.3: An overview of Leiduin’s treatment scheme. The steps encircled in red are used for PFAS
removal [28].

Waternet meets the legal requirements of the Dutch Drinking Water Act (100 ng/L). However, Waternet
does not meet the guideline of 4.4 ng PEQ/L proposed by RIVM.

Several improvements and standardisations in treatment techniques have been implemented to get
closer to the goal of 4.4 ng PEQ/L. In the drinking water treatment process, Waternet has activated carbon
filters at its disposal to remove PFAS effectively. Activated carbon filters can adsorb organic compounds
like PFAS and effectively remove them from water. The removal varies by substance and depends on the
properties of each PFAS compound, such as functional group and molecular size. When a fresh activated
carbon filter is used, almost all PFAS are removed but when it gets saturated over time, removal does not
proceed well and the concentration of PFAS in effluent gradually increases [29].

In 2022, Waternet studied a reliable and comprehensive dataset of results at various points in the
source, treatment, and drinking water. The activated carbon filters were placed between the rapid filters
and the drinking water measurement point. At the last measurement point, the net effect of activated



1.4. Life Cycle Assessment 11

carbon filters could be found. The values in the table below are based on measurements of PFAS-
20(excluding GenX and ADONA) concentrations in drinking water from 2022 [29].

Table 1.3: PFAS concentrations at different stages of the treatment in the Leiduin water treatment plant,
including guideline values [29]

ng PEQ/L ng/L
Source (Lek Canal) 9.6 23.6
After dune passage 14.7 30.7
Drinking Water 10.0 29.2
Guideline values 4.4 (RIVM) 100 (DWR-standard)

The Leduin site has an average concentration of 10 ng PEQ/L of PFAS in drinking water because the
source is surface water. This value is based on the samples taken in 2022 and it needs to be reduced to
4.4 ng PEQ/L to meet the future regulations proposed by RIVM [29].

Leiduin site - Using GAC for PFAS removal
Different treatment options have been examined to reduce the levels of PFAS in drinking water. Quiñones
et al. [30] reviewed the effectiveness of various treatment processes in full-scale water treatment systems,
including filtration, ozonation, coagulation/flocculation, and chlorination, for removing PFAS. The study
found that all tested treatment combinations were largely ineffective, showing little to no reduction in PFAS
levels [15]. Similar findings were reported by Appleman et al. [31], who also noted that other treatment
methods, such as reverse osmosis, activated carbon, and anion exchange (AE), have demonstrated the
ability to lower PFAS levels in drinking water [31].

GAC was chosen for the Leiduin site as this process step is already present at Leiduin since 1995.
GAC is an organic carbon filtration media that removes organic contaminants from liquids and gases
[32]. It is a treatment technology that also improves the taste and removes odour from water. It works
through a process called ”physical adsorption”. The adsorptive quality is what makes it ideal for removing
contaminants [33]. Adsorption is the accumulation of a substance in a solution onto a surface.

The degree of removal of PFAS from water depends on the time between reactivations of the activated
carbon. Reactivation is the process of restoring the adsorbent capacity of the carbon [34] by burning off
the adsorbed contaminants. During reactivations, a part of the carbon is burnt off and replenished by new
carbon. So frequent reactivations can be attributed to a higher financial and environmental impact [34].

Due to the presence of PFAS in the surface water used as a raw water source, the reactivation needs
to be shorter than under normal operations. The time between two reactivations used to be 3.3 years. In
2023, the time was calculated to be 1.5 years on average and in the future scenario of achieving 4.4 ng
PEQ/L, it was estimated to be 0.5 years on average [34]. Based on the July 2023 report by A.M Motelica
[29], in a future scenario where the guideline of 4.4 ng PEQ/L is met, the CO2 impact for Leiduin is four
times higher than the situation in 2023.

1.4. Life Cycle Assessment
Life Cycle Assessment (LCA) is a tool used to evaluate the environmental impacts throughout a product’s
lifecycle, including water treatment technologies [35]. In recent years, LCAs have been applied to PFAS
removal technologies, which are essential for mitigating harmful per- and polyfluoroalkyl substances in
water.

LCA studies have primarily focused on the environmental burdens of processes like GAC, ion ex-
change, and reverse osmosis. These processes aim to reduce PFAS concentrations from contaminated
water sources to safe drinking levels.

A study by Rahman et al.[36] reviewed the effectiveness and environmental implications of various
PFAS removal processes [36]. They found that GAC adsorption is widely used due to its effectiveness in
removing longer-chain PFAS. However, the production and reactivation of activated carbon significantly
contribute to environmental impacts because of high energy consumption and associated emissions [36].



1.4. Life Cycle Assessment 12

In particular, GAC treatment can be energy-intensive due to the periodic need for carbon reactivation,
which contributes significantly to greenhouse gas emissions.

The LCA in this research is conducted using SimaPro software, utilizing the Ecoinvent 3 database.
The functional unit is defined as 1 cubic meter (m³) of treated water, providing a standardized basis for
assessing environmental impacts per unit of water treated.



2
Methodology

Fig. 2.1 explains the methodology followed to address the research question. The approach is divided
into two main sections. The first section quantifies the DALYs lost due to exposure to PFAS from drinking
water, specifically associated with the three diseases outlined in Chapter 1. The second section evaluates
the DALYs lost due to the impact of water treatment technology that will be used to get the required future
guideline of 4.4 ng PEQ/L at the Leiduin drinking water treatment plant of Waternet.

By comparing these DALYs, the research aims to determine whether reducing the guideline to 4.4 ng
PEQ/L benefits human health. The comparison to tolerable targets is also key for decision-making.

Figure 2.1: A flowchart to describe the methodology followed to answer the research questions

2.1. Health Impacts of Reduced PFAS Concentration
Estimation Method 1 - Using the Plass et al. study
Using the data available from Plass et al. [9] which was mentioned in Table 1.2, the DALYs related to
health impacts and DALYs lost due to water treatment at Leiduin were calculated by using the steps
mentioned below:

Rp = 1− Pc

Cc
(2.1)

13



2.1. Health Impacts of Reduced PFAS Concentration 14

where removed PFAS (Rp) is the fraction of PFAS removed from the drinking water, and Pc is the
prospective concentration of 4.4 ng PEQ/L after updating the treatment system. Cc is the current PFAS
concentration in the produced drinking water at the Leiduin site which is 10 ng PEQ/L.

Rp was calculated to be 56% from Eq. (2.1). The fraction of PFAS exposure that may come from
drinking water as stated by WHO is 20%. The equation below used these values to find the DALYs due
to reduced PFAS exposure.

Dr = Rp × Pdw ×DALYpl (2.2)

where Dr is the DALYs reduced by removing PFAS, Rp is the percentage of PFAS removed by the
treatment system calculated from Eq. (2.1),Pdw is the WHO limit of PFAS that may come from drinking
water andDALYpl is the total DALYs from PFAS based on Plass et al. [9] which is given in the table below.
The values in the table below are the sum of DALYs per 1,000,000 persons for three suggested effects
caused by PFAS exposure mentioned in Table 1.2 for lower, central and upper values respectively. The
lower, central and upper values are taken from people in Belgium.

Table 2.1: The DALYs estimated using data from Belgium in 2021, as reported by Plass et al. [9]

Total DALYs due to PFAS exposure per 1,000,000 people in 2021
Lower 30
Central 381
Upper 723

Assumptions made:
-The Plass et al. study [9] is based on data from Belgium. It is assumed that the data from the Netherlands